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Belgrade, 07.04.2015.

(place and date)

Client MONOPOL d.o.0., Koce Kapetana 86, Nis
Product name Snickers
ltem/Article M2001
Order ne. NL 0439/1 Number of samples: 1 par
Samples received on 02.04.2015. Test completed on. 07.04.2015.
TEST RESULTS

TESTED CHARACTERISTICS RESULT UNIT
Composition
SRPS EN ISO 1833-21:2012 -Upper: Polyurethane 100
SRPS EN ISO 1833-11:2012 textile parts Polyester 100
SRPS
SRPS EN ISO 1833-11:2012 -Lining: Polyester 100 %
SRPS
SRPS
SRPS EN IS0 1833-1:2012 -Sole: Rubber 100
SRPS
Production process glued together description
Abrasion resistance of the lining -
determination of specimen breakdown
SRPS EN IS0 12047-2 :2008 ory above 100000 cycle
Load (12,0£0,3)kPa

UPPER
Colour fastness to rubbing Colour: blue, yellow
s ER IR itanizehiz dry | staining - lengthivwith 414
Load: 9N grade
Gradi ; 022 -A03;
il S0 90 USATZOINSASIN [ | tning - onghit "
LINING
Colour fastness to rubbing Colour:  yellow, white
e B S0ttt dry | staining - length/width 414
Load: 9N grade
Grading method: SRPS 1SO 105-A022001/105-A03:2001 ;s ;
1-5 grade, 5 being the best grade wet staining — length/width 4/4
Colour fastness to perspiration dry colour change 4
SRPS EN 1SO 105-E04:2012 staining 4/4 rade
Grading method: SRPS ISO 105-A022001/105-A03:2001 colour change 4 g
1-5 grade, 5 being 11]19 best grade wet staining... 4l4
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Results shown in this report apply only to the tested sample.
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Flex resistance
Testing method Test Nifnber-of flexing Type of damage Place of damage and damage size
g conditions cycles ye 9 9 9
SATRA TM 92:1992 dry 500000 - no damage
SATRA TM 77:1992 wet not tested /
INSOLE UPPER
Key:
j & Place and size of initial water penetration
': ’ i\; Tolal surface area affected by water expansion
Bonding strenght:
Test results
Testing method Sample description ) Resullts
Sole-upper separation force (N) Type of damage (v~ true; * - false)
21 gampls ihe Damage to material v
SATRA TM 404:1992 el 1 o 2158 Lack of adhesive X
; Insuficient coalescence of adhesive films X
Note
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